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Subject Ol1d Fashioned 4" x 4" Glass (Mosaic Tile) Transparent Glass; Hawaiian Blue Pearl Color

Specification: ASTM C 1026 - 96
Source : Submitted to Laboratory by Client

Report of Test

Measuring The Resistance of Ceramic Tile to Freeze - Thaw Cycling (ASTM C 1026 - 96)

Ten tile samples were placed in a vacuum chamber and subjected (o @ maximumn vacuum pressure of 1 43 psi (29 in Hg) for 20 minuies,
then covered with water for additional 40 minuies under the same vacuwm condition After removal from the chamber, the samples were
subjected (o fificen cycles of freezing to 0° F and thawing to 50° F to 60° F water. After each cycle the specunens were wiped swrface dry
and observed for sieface flaws, then reimmersed in water until ready for the next freezing eycie Every [ifth cycle the tile were weighed

and inked 1o enhance s face flaws

A. Absorption

Dry Wt || Wer Wt Percent Water Absorption
'::Ie No. (grams) | (grams) After Vacuum "
' l. 227.81 | 227.81 | 0.000% '
2. 19527 | 19527 0.000% .
|3 | 21750 | 21751 | 0.000% ]
4 | 20169 | 20169 0.000% 1
5. 20130 | 20130 |  0.000%
| 6 214.56 | 214.56 0.000% 5
LT 202.73 | 202.73 0.000% i
8. 21424 | 21424 | 0.000% [
l 9. 209.30 ' 209.30 0.000% ]
L10. | 19583 | 19583 0.000% |

B. Freeze - Thaw Cycling

OBSERVATIONS
CycleNo. || Tile! | Tite2 || Tile3 || Tited | Tiles Tile 6 Tile 7 Tile 8 | 7Tile9 || Tite 10
1. U 1 u U 0. ...k -2 u U R U
2. U Wz ol O U ol u | U U U U
g3 ool AL .. 1) U u U u v | u U
4, U U W U T - U U u | U | U
5. U U u TR0 I J u | u | U | U
Wet e )| 22781 || 19527 || 217.51 || 20169 |[ 2013 214.56 || 20273 || 214.24 ll 2093 ]| 195.83
% Abs. || 0.000% || 0.000% ][ 0.000% ][ 0.000% ][ 0.000% ][ 0.000% |[ 0.000% |[ 0.000% || 0.000% | 0.000% ||
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B. Freeze - Thaw Cycling cont'd.

OBSERVATIONS

IC}che No. |l Tile 1 Tile 2 Tile3 || Tiled || Tite5 || Tite6 || Tile7 || Tite8 || Tile9 || Tile 10
6 | U u_ | !._.I-..*_.S.’... _; u | U U ] TP, WL

7. u U u | u | v | U U u u | u |

8. u U TR I TN ST [N TN (OGN R 0 . O W
b 95 U U u | U U u W ol W] 0 u

10. U u U u | U u U u | u U

| i |
Wer we | 22781 |[ 19527 || 217.51 || 20169 || 2013 || 21456 || 20273 || 21424 || 2093 || 195.83
% Abs.|| 0.000% J| 0.000% ][ 0.000% || 0.000% J{ 0.000% || 0.000% ][ 0.000% || 0.000% | 0.000% || 0.000% |
OBSERVATIONS ]

Cycle No. || Tite | Tile2 || Tite3 | Tited || Tites || Tileo || Tite7 | Tile8 || Tite9 | Tite 10 |

TR 1] U ] v T o e ] U

2. | U U u u U U u U u | U

13. u U u | u | wu u | u | wu u | wu
|14, u U u | U u u u | u u | wu
LS. u | u u | U u | U |[Tu | wu u | wu
L ' i | !

Wet we.f| 227.81 || 19527 || 217.51 || 201690 || 2013 || 214.56 || 202.73 || 21424 ][ 2093 [ 19583 |

% Abs.]| 0.000% || 0.000% || 0.000% [ 0.000% || 0.000% || 0.000% J| 0.000% || 0.000% || 0.000% || 0.000% |

Legend : (U} Unaffected - No crazing, chipping spalling, bedy checks or cracks.
(A) Affected - (a) Crazing, (b) Chipping, (¢) Spalling, (d) Body Checks, (¢) Cracks.

Remarks: Tested samples shows no evidence of deterioration after 15 cycles of freezing and thawing
B(nlu inls Tested Comply With Specifications.

O Materials Tested Did Not Comply With Specifications.
O No Established Criteria For Aceeptable Limits,

Respectfully Submitted, i
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G. Jancth Quintero
Registered Civil Engin
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Report of Test

BREAKING STRENGTH (ASTM C 648
The tile samples were placed on a test fixture having three (3) supports located ina
circle three and fifteen-thirty-secondths (3-15/32) inches in diameter with the load
applied at the center as per specifications. Results are as follows.

Sample Number Breaking Louad (Lbs.)
I 356
2 804
J: 428
4. 585
5. 1059
0. 779
7. 393
8. 693
9. 406
10. 743

Average:

Requirements: ANSLA 137.1 (General) Breaking Strength. When lested as described in
ASTM C-648, the average breaking strength shall be 250 pounds or greater.

Materials Tested Comply With Specifications,
O Materials Tested Did Not Comply With Specifications.
O No Established Criteria for Acceptable Limits.
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G. Janeth Quintero
Registered Civil F,
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